



Pos	Part Number	Description	Additional Text	Quantity
1	96303039000C1	HOLDER STEP RH BLACK MATT ANOD		1.00
2	96303038000C1	HOLDER STEP LH BLACK MATT ANOD		1.00
3	96303039020	Heelguard right driver		1.00
4	96303038020	Heelguard left driver		1.00
5	96303049000C1	PILLION HOLDR RH BLCK MAT ANOD		1.00
6	96303048000C1	PILLION HOLDR LH BLCK MAT ANOD		1.00
7	96303049010	pillion heel guard right		1.00
8	96303048010	pillion heel guard left		1.00
9	J900000601805	SCREW BUTTON HEAD STEP M6X1		6.00
10	J900000802003	bolt socket M8x1.25		8.00
11	93003141033	Front footpeg compl. right		1.00
12	93003140033	Front footpeg compl. left		1.00

13	93003151033	Rear footpeg cmpl. right		1.00
14	93003150033	Rear footpeg cmpl. left		1.00
15	28103044000	Pin for front footpeg		4.00
16	93003042000	Footpeg spring		2.00
17	90503048010	WASHER D=8,5		2.00
18	J770009015	O-RING 9X1,5		4.00
19	J125080006	Washer M8		2.00
20	J094020186	pin cotter-dia. 2.5xl 18		4.00
21	96303037010	PLATE LOCK LOWER		2.00
22	96303037020	PLATE LOCK UPPER		2.00
23	J690000600101	WASHER PLAIN SMALL		4.00
24	93003140010	Footpeg rubber		4.00
25	J900000602101	SCREW BUTTON HEAD STEP M6X1		2.00
26	J029060103S	CAP SCREW M6X10 SS		4.00